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Pos nr Detalj nr
Pos.Nr Best.Nr
Ref.No Part No
Fig.N2. Code No. Bendmning Bezeichnung Description Description
529 VANDCYLINDER WENDEZYLINDER REVERSING VERIN CPL.
5 1659 13 08 01 Lager Lager Bearing Palier
6 1658 64 05 03 Lager Lager Bearing Palier
7 735 31 44 11 Lasring Kopfring Lock ring Bague d'arrét
14 738 88 20 02 Smérjnippel Schmiernippel Grease nipple Graisseur
15 1659 46 68 00 Packningssats Packungsgarnitur Set of seals Jeu de joints
22 1652 55 14 50 Véndcyl utan ventil  Wendezylinder Reversing Vérin cpl.
35 1652 05 85 00 Kolvstangsdra kompl Kolbenstange ohr komplRod piston ear compl. Tige de piston oreielle
36 1659 69 45 00 Cylinderéra Zylinder ohr Cylinder ear Vérin oreielle
542 UTRATNINGSCYLINZENTRIRUNG- ALIGNMENT VERIN
OVERVANDNING ZYLINDER CYLINDER D'ALIGNEM
1 1652 55 14 50 Véandcylinder utan veiilendezylinder Reversing cylinder Vérin de retournement
2 1652 70 04 50 Ventilblock Ventilplatte Valve manifold Soupape
3 1652 70 09 50 Ventilblock Ventilplatte Valve manifold Soupape
4 1659 44 17 00|3/8 Tatningsbricka Dichtungsscheibe Sealing washer Rondelle d'étanchéité
5 1659 24 34 00|3/8-3/8 Rak adapt Verbindungsstiick Union Raccord
6 1652 14 29 00 |L=600 Slang Schlauch Hose Tuyau flexible
3/8-3/8 Banjo
7 1652 17 05 00 |L=1500 Slang Schlauch Hose Tuyau flexible
3/8-3/8 Banjo
8 1659 57 74 00|3/8 Banjoskruv Schwenkschraube Banjo bolt Vis
9 1659 24 38 00|1/2-3/8 Rak adapt Verbindungsstiick Union Raccord
10 1657 48 14 00|ISO-G1/2 Handel Schnellkupplung M Quick coupling M Raccord rapide M
11 1657 83 83 00 Handelsskydd Schutz Guard Protection
12 1652 90 66 00 [L=2200 1/4-3/8 |Slang Schlauch Hose Tuyau flexible
15 1652 10 43 00 Skyddslang Schlauch Hose Tuyau flexible
16 725 54 65 01 |MC6S 8x70 Skruv Schraube Bolt Vis
17 725 54 63 91 |MC6S 8x60 Skruv Schraube Bolt Vis
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Hydraulisk utratning
Hydraulic alignment
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1 4165 30487 50| Hydraulcylinder DV, @80/40x145 Hydraulic cylinder DA, @80/40x145
2 416530475 00| Lasarm Locking nut
3 416530474 50| Ora Ear
4 4165 86405 02| Ledlager, @30 Spherical plain bearing, @30
5 735314011 | Sparring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
6 73888 1001 | Smorjnippel, AH M6 FZB Grease nipple, AH Mé FZB
7 416522125 00| Bricka, @30/37x6é Washer, @30/37x6
ngs ,Qg PDgrtrOIng/ Bendmning Description
1 73888 1001 | Smornippel, AH M6 FZB Grease nipple, AH M6 FZB
2 725267551 | Skruv MéS 20x 55- 8.8 FZB Bolt ISO 4014 - M20 x 55
3 4165 30486 50| Cylinderrér @80/90, komplett Cylinder jacket
4 4165 26363 00| Cylindrisk pinne émé Pin
5 416589199 00| Kolv, @80/40 Piston, @80/40
6 416593809 00| Ldsring, Rl 40/50x2,15 Retaining ring, Rl 40/50x2,15
7 740 451300 | O-ring OR 69.2x5.7 O-rinig OR 69.2x5.7
8 416589206 00| Lasringshalvor fér cyl @80 Locking ring
9 4165 93807 00| Styrring, @40/44x10 Guide ring, @40/44x10
10 4165 86405 02| Ledlager, @30 Spherical plain bearing, @30
11 7353140 11 | Spdring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
12 416589198 00| Kolvt&tning @80 Seal
13 740 441200 | O-ring, OR 39,2x3.0 O-ring, OR 39,2x3.0
14 416589203 00| Stangtatning, @40/50x11 Rod seal, @40/50x11
15 416593808 00| Stddbricka, @40/50x2 Support washer, @40/50x2
16 416584423 00| Stddring, 70/80 Back-up ring, 70/80
17 4165 93806 00| Styrning, @80/40 Guide, @80/40
18 4165 89209 00| Avstrykare, @40/50x7x10 Wiper, @40/50x7x10
19 7353154 61| Spdrring AV 75 FZB Retaining ring AV 75 FZB
20 4165 30488 50| Kolvstdng kompl Piston
- 41659 38 1000 | Packningssats Set of seas
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1 416585300 00| Glidlager, @125/130x60 Slide bearing, @125/130x60
2 416586165 00| Lasring Lock ring
3 721 4580 10| Fjddrande rérpinne FRP 16x150 FZB Spring Pin ISO 8752 - 16 x 150
4 721 44 23 01 | Fj&ddrande rérpinne FRP 10x 60 FZB Spring Pin ISO 8752 - 10 x 60
5 734120001 | Bricka BRB 26x 45 FZB Washer 26x45-200 HV
6 416585005 00| Ringsprint, @11x34 Linch pin, @11x34
7 4165 96463 00| Toppstdngstapp, @25,3x146 Top link pin, @25,3x146
8 416526640 30| Topp, CX HD Headstock, CX HD
9 4165 93005 00| Tapp Pivot pin
10 416593020 40| Inf&ngarkon Guidecone
Al 7252538 51 | Skruv MéS 12x 35- 8.8 FZB Bolt ISO 4014 - M12 x 35
12 72526 33 81 | Skruv MéS 16x 65-10.9 FZB Bolt ISO 4014 M16x65-10.9
13 4165 94550 30| Bdraxellagring Cross shaft bracket
14 4165 86085 40| Baraxel kat. 2 Cross shaft 2
15 16586240 01 | FjGddrande rérpinne FRP 20x 28 Spring pin DIN 1481 S @20x28
16 416594552 00| Bricka Washer
17 416503604 05| Mutter M6M 16-10 FZB Nut DIN 934 M16-10 FZB
18 416585779 00| FriktionsfiGider Friction ring
19 416585693 00| Skruv M24x80 N30, Kullrigt huvud Bolt M24x80 N30, Special head 10.9 FZB
20 416586166 00| Bricka, &125,5/150x8 Washer, @125,5/150x8
21 72526 36 81 | Skruv MéS 16x 80-10.9 FZB 72526 36 81
22 416586433 00| Bricka, @17/50x5 Washer, @17/50x5
23 4165 86240 08 | Fjaddrande rérpinne FRP 28x40 DIN 1481 @28x40
24 4165 29366 30| Medbringare FX Turn-over arm
25 731432601 | Mutter ML6M 20- 5 FZB Nut MéM 20-8 FZB
26 4165 94828 00| Bricka, @21/43x5 Washer, @21/43x5
27 416585882 00| Tryckfiader, @6, Dy 43, L=70 Compression spring, @6, Dy 43, L=70
28 72526 90 51 | Skruv MéS 20x130- 8.8 FZB Bolt ISO 4014 - M20 x 130
29 4165 95527 40| Stédben Stand
30 416590034 00| Cylindertapp Pin
31 4165 98387 30| Vridplatta Plate
32 72527 0581 | Skruv MéS 20x320-10.9 FZB Bolt ISO-4014 M20x320 10.9 FZB
33 4165 29551 50| Foérspdnningsaxel Axle
34 734119201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
35 7322126 51 | Mutter MéM 20- 8 NF FZB Nut ISO 7040-M20
36 72526 88 81 | Skruv MéS 20x120-10.9 FZB Bolt ISO 20x120-10.9
37 416594320 50| Ledaxel Link arm
38 72526 63 81 | Skruv MéS 16x360-10.9 FZB Bolf ISO 16x360-10.9 FZB
39 416593401 30| Lank Link
40 16503650 07 | Mutter M6M 20 NF-10 FZB Nut ISO-7040-M20-10
41 7252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25
42 4165 30230 00| Lastapp, @30X195 Blocking axle
43 4165 30229 00| Distans Sleeve
44 416530227 00| Lastapp, @30x222 Blocking axle
45 72526 31 51 | Skruv MéS 16x 55- 8.8 FZB Bolt ISO 4014 - M16 x 55-8.8 FZB
46 734118601 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
47 416586240 01 | Fjadrande rérpinne FRP 28x28 Spring pin DIN 1481 28x28
48 731232401 | Mutter Mé6M 16- 8 FZB Nut ISO - 4032 - M8-8 FZB
49 416526360 30| Cylinderhdllare Bracket
50 4165 30226 00| Bricka, @30,5/@59x13 Washer, @30,5/@59x13
51 416527050 00| Ldsring @30,5 Lock ring
52 721 438401 | Fjadrande roérpinne FRP 8x 60 FZB Spring pin ISO 8752 8x60 FZB
53 4165 30502 50| Sdkerhetsjarn Safety plate
54 738 8820 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
55 416594321 00| Clidlager, @60/65x50 Slide bearing, @60/65x50
56 4165 98389 30| Lankhylsa, @100 Sleeve, @100
57 416530218 30| Lankplat Ovre Cross bace upper
58 416530221 30| Lankplat Undre Cross bace under
59 416525991 31/32| Ramrér Frontplog 2100/3100 Mainfram 2100/3100
60 416597975 00| Hylsa, @16/32x149 Sleeve, @16/32x149

o~

72526 53 81

Skruv MéS 16x200-10.9 FZB

Bolt




Djupindikeringssats
Kit for depthindicator

Mekanisk justering av 1:a tfiltan
Mechanical front furrow widht adjustment
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Pos nr/

Detalj nr/
Part N

Description: Mechanical front furrow widht

Ref No 4?652256200 Bendmning: Mekanisk justering av 1:a tiltan adjustment
1 416526278 00| Justerhylsa Adjusting sleeve
2 416593251 00| Spindel Spindle
3 4165 98496 00| Tallriksfigder TF 50x25.4x1.5 Belleville spring
4 4165 94828 00| Bricka, @21/43x5 Washer, @21/43x5
5 416525561 00| Ledtapp for frontplog Pivot pin
6 738 882003 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
7 731232801 | Mutter M6M 24- 8 FZB Nut ISO 4032 - M24
8 7322126 51 | Mutter MéM 20- 8 NF FZB Nut ISO 7040-M20
Posm/ DSt e/ o e o o
Ref No 4?25’;269500 Benamning: Djupindikeringssats Description kit for dephtindicator
1 4165 26093 00| Matsticka Indicator
2 416526096 00| Ror Pipe
3 416526097 00| Plat Plate
4 725238051 | Skruv MéS 6x 50- 8.8 FZB Bolt ISO 4014 - Mé x 50
5 731231601 | Mutter M6M 6- 8 FZB Nut ISO - 4032 - M6-8 FIB
6 4165 91204 00| Klammerpar, @15 Tube clamps, @15
7 416591205 00| Tackplatta 26 Covering plate 26







Pos nr Detalj nr
Pos.Nr  [Best.Nr
Ref.No |PartNo
Fig.N°. Code N°. Benédmning Bezeichnung Description Description
445 H ASHUS GRINDELGEHAUSE BEAM HOUSING SUPPORT D'AGE

1 41658 60 43 30|730 As Grindel Beam Age

2 41658 60 80 00 Sate Sitz Seat Siége

3 41659 95 00 30 Asfaste Grindelgehduse Beam housing Support d'age

4 41658 58 84 00 Bricka Scheibe Washer Rondelle

5 41652 15 55 50 Héavarm Hebelarm Walking beam Bras de levier

6 41652 59 02 50 Dragstang Zugstange Draw rod Barre f d'attelage

7 41658 60 79 00 Tapp Zylinderbolzen Pivot pin Axe

8 41657 23 99 01|220 Cylindrisk bult Bolzen Pivot pin Cheville

9 41652 15 50 50 Hydr cylinder kompl Hydr. Zylinder kompl.  Hydr. Cylinder compl. Vérin hydraulique cpl.
10 41659 08 56 00|M6S 16x215 Skruv Schraube Bolt Vis

11 41650 36 07 05|M6M 16 12 Mutter Mutter Nut Ecrou

12 41650 36 50 07 |Locking 20 Mutter Mutter Nut Ecrou

13 41658 60 44 00 Tapp Zylinderbolzen Pivot pin Axe

14 72142 62 01|FRP 4x32 Rérpinne Hohlstift Tension pin Goupille cannelée
15 72143 15 01|FRP 5x36 Rérpinne Hohlstift Tension pin Goupille cannelée
16 738 88 20 03|AM 8x1,25 Smobrjnippel Schmiernippel Grease nipple Graisseur

17 7341192 01|BRB 21x37 Bricka Scheibe Washer Rondelle

18 721 43 85 01|FRP 8x50 Rérpinne Hohlstift Tension pin Goupille cannelée
19 721 43 18 01|FRP 5x50 Rérpinne Hohlstift Tension pin Goupille cannelée
20 41659 05 31 00|M6S 20x215 Skruv Schraube Bolt Vis

21 41650 36 07 07|M6M 20 12 Mutter Mutter Nut Ecrou

22 41658 35 87 00 Bricka Scheibe Washer Rondelle

23 41659 19 45 00 Skruv Schraube Bolt Vis

24 41659 80 96 00 Cylindrisk pinne Zapfen Pin Axe

27 73123 26 51|M6M 20 Mutter Mutter Nut Ecrou

28 41652 22 43 60 Lyftfaste Transporthebedsen Lifting device Crochet de manurention
29 72526 74 81|M6S 20x50 Skruv Schraube Bolt Vis

30 73412 00 01|BRB 26x45 Bricka Scheibe Washer Rondelle

31 41652 59 14 00|@25 Cylindrisk bult Bolzen Pivot pin Cheville

32 72143 47 01|FRP 6x40 Rérpinne Hohlstift Tension pin Goupille cannelée

11
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Pos nr Detalj nr
Pos.Nr Best.Nr
Ref.No Part No
Fig.N°. Code N°. Benamning Bezeichnung Description Description
448a HYDRAULISK HYDRAULISCHER  HYDRAULIC DISPOSITIF DE
STENSAKRING STEIN- STONE TRIP SECURITE
SICHERUNG HYDRAULIQUE
1 1652 55 16 50 Ackumulator Akkumulator Accumulator Accumulateur
2 1659 37 55 30 Band Halter Cord Support
3 1652 15 51 50 Cylinderrér Zylindermantel Cylinder jacket Corps de vérin
4 1652 38 02 50 Kolvstang Kolbenstange Piston rod Tige de piston
5 1652 15 50 50 Hydr cylinder Hydr.Zylinder Hydr.cylinder Vérin
kompl kompl. compl. cpl.
6 1658 62 56 00 Packningssats Packungsgarnitur Set of seals Jeu de joints
7 1657 78 52 00 Ventilkagla Ventitkege! Valve cone Céne de soupape
8 1658 03 16 00 Tatningsbricka Dichtungsscheibe Sealing washer Rondelle d'étanchéité
9 1658 03 17 00 Adapt Verbindungsstuck Union Raccord
10 725 25 50 51|M6S 12x90 Skruv Schraube Bolt Vis
11 73123 22 01|M6M 12 Mutter Mutter Nut Ecrou
14 725 26 74 51|M6S 20x50 Skruv Schraube Bolt Vis
15 731 23 26 01|M6M 20 Mutter Mutter Nut Ecrou
16 1659 85 67 00 Métanslutning Verbindungsstick Union Raccord
18 1658 40 96 00 Ventil Ventil Valve Soupape
19 1657 90 31 00 Adapt Verbindungsstuck Union Raccord
20 1658 60 77 00 T-adapt T-Stlick T-union Raccord en T
21 1658 65 04 00 Adapt Verbindungsstiick Union Raccord
22 1658 07 50 00 Manometer Druckmesser Pressure gauge Manometré
23 734 11 92 01|BRB 21x37 Bricka Scheibe Washer Rondelle
24 1657 48 14 00 Handel Schnellkupplung M Quick coupling M Raccord rapide M
25 1651 63 46 00{L=800 Slang Schlauch Hose Tuyau flexible
26 1659 45 54 00(L.=6000 Slang Schlauch Hose Tuyau flexible
27 1658 65 03 01 Slang Schlauch Hose Tuyau flexible
kompl kompl. compl. cpl.
28 1659 36 92 00 Skyddsplugg Schutzpfropfen Guard plug Bouchon protection
29 1657 83 83 00 Handelsskydd Schutz Guard Protection
30 1659 18 11 00 Strypbricka Drosselscheibe Trottle washer Restricteur
31 1652 43 93 30 Ackumulatorhallare Halter Bracket Support
36 1651 29 83 01 Tatningsbricka Dichtungsscheibe Sealing washer Rondelle d'étanchéité

13
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

1548 STENSAKRINGSHYDRAULIK STONE TRIP HYDRAULIC
1 4165 36559 00| Hydraulslang 1/4, L=155 Hydraulic hose 1/4, L=155
2 416579031 00| Adapt, 1/4"-1/4" Stright union, 1/4"-1/4"
3 416591204 00| Klammerpar, @15 Tube clamps, @15
4 416591205 00| Tackplatta 26 Covering plate 26
5 47252376 51 | Skruv MéS 6éx 35- 8.8 FZB Bolt ISO 4014 - Mé x 35-8.8 FZB
6 416583050 00| L-adapt, M22x1,5 L-Union, M22x1,5
7 4165 36086 00| Rak adapt Stright union
8 416575747 00| L-adapt, M22x1,5 L-union, M22x1,5
9 416586276 00| Hydraulrér, RH 15x2, L= 958 Hydraulic tube, RH 15x2, L= 958
10 416577329 00| Hydraulslang, L=4540 Hydraulic hose, L=4540
11 416577231 00| Rak adapt 1/2"-1/4" Stright union
12 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
13 41657481400 Handel 1/2" Quick coupling M, 1/2"
14 4165 78383 00| Handelsskydd Protective cap
15 4165 36551 00| Hydraulslang 1/4, L=500 Hydraulic hose 1/4, L=500
16 4165 80750 00| Manometer Manometer
17 4165 36088 00| Rakadapt Straight union
18 416590630 00| T-adapt M22x1,5 T-Union M22x1,5
19 416536084 00| Rakadapt M22-1/2" Straight union M22-1/2"
20 416573057 00| Avsténgningsventil (n&lventil) Shut of valve
21 416523048 | Hydraulrdr Hydraulic tube
22 41657593500 Skarring @15 Cutting ring @15
23 416575934 00| Mutter, M22x1,5 Nut, M22x1,5

15
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1 72526 5381 | Skruv MéS 16x200-10.9 FZB Bolt MéS 16x200-10.9 FZB
2 732212051 | Mutter M6M 10- 8 NF FZB Nut MéM 10- 8 NF FZB
3 734117301 | Bricka BRB 10,5x 20 FZB Washer ISO 7089 - 10 FZB
4 4165 28730 30| Hjulkonsol dvre Upper wheel bracket
5 721 42 6201 | Fijddrande rérpinne FRP 4x 32 FZB Spring Pin FRP 4x 32 FZB
) 41657322401 | Cylindrisk bult, @20x88.5 Pivot pin, @20x88.5
7 7252509 51 | Skruv MéS 10x 90- 8.8 FZB Bolt MéS 10x 90- 8.8 FZB
8 416524010 00| Klapp komplett Catch
9 416522637 00| Lasbricka Washer
10 416522638 00| Platta smst Plate
11 416520622 00| Stoppbricka steg nr 2 Washer 1
12 416520623 00| Stoppbricka steg nr 3 Washer 2
13 416521250 00| Stoppbricka steg nr 4 Washer 3
14 416521251 00| Stoppbricka steg nr 5 Washer 4
15 165 28747 30| Hjulkonsol for fronthjul Bracket
16 7252497 51 | Skruv MéS 10x 35- 8.8 FZB Bolt MéS 10x 35- 8.8 FZB
17 731232801 | Mutter Mé6M 24- 8 FZB Nut MéM 24 8 FZB
18 416520620 00| Bromsskiva i stail Washer
19 416523872 00| QUAD-Ring QUAD-RIng
20 416523871 00| Hylsa, @60,25/70x20 Sleeve, @60,25/70x20
21 165 85625 00| Glidlager 60/65x40 Bearing 60/65x40
22 416597975 00| Hylsa, @16/32x149 Sleeve @16/32
23 416522651 00| Fjaderhdallare Bracket
24 416521267 00| Tryckfiader Spring
25 416526150 00| Hylsa, @27/17x132 Sleeve, @27/17x132
26 416522653 00| Slitbricka, @61/135x1,5 Wearing washer, @61/135x1,5
27 165 22652 00| Bricka fér kombihjul Washer
28 416526373 30| Hjularm fér fronthjul, vre Arm
29 73411 86 01 | Bricka BRB 17x30 FZB Washer BRB 17x30 FZB
30 416503604 05 | Mutter M6M 16-10 FZB Nut MéM 16- 10 FZB
31 416528733 30| Hjulkonsol nedre Lower wheel bracket
32 72526 36 81 | Skruv MéS 16x 80-10.9 FZB Bolt MéS 16x 80- 10.9 FZB
35 4165 32598 50 | Hjularm nedre Wheelarm
37 4165 32588 50| Falg Rim
38 416532596 00| Dé&ck 10,0/75-12/10 Tyre 10,0/75-12/10
39 416532140 00 | Navmutter, M16x1,5 FZB Hub nut, M16x1,5 FZB
40 416522422 00| Koniskt rullager 30209 Bearing 30209
4] 4165 22421 00| Koniskt rullager 30206 Bearing 30206
42 416532608 00| Navkapsel FAD, @62 Hub FAD, @62
43 4165 32606 50| Nav komplett med lager Hub cmpl with bearings
44 4165 33324 00| Hjul med axel och nav Wheel with axle and hub
45 721 621501 | Saxpinne SP 5x 36 FZB Split pin ISO 1234-5x36 FZB
46 4165 33332 00| Kronmutter, M24x1.5 Castel nut, M24x1.5
47 4165 33331 00| Tatningsbricka FAD, @85/45 Sealing washer FAD, @85/45
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Pos nr Detalj nr
Pos.Nr  (Best.Nr
Ref.No |Part No
Fig.N°. Code N°. Bendmning Bezeichnung Description Description
519 SKIVRIST SCHEIBENSECH DISC COULTER COUTRE
CIRCULAIRE
R= Hoger Rechts Right Droite
L= Vanster Links Left Gauche

41652 55 00 312450 R Fjadrande Gef. Scheibensech Spring-loaded Coutre circulaire
skivrist med arm mit Arm kompl. disc coulter with a ressort avec
kompl kompl. arm compl. bras cpl.

41652 55 00 32|2450 L Fjadrande Gef. Scheibensech Spring-loaded Coutre circulaire
skivrist med arm mit Arm kompl. disc coulter with a ressort avec
kompl kompl. arm compl. bras cpl.

41652 55 00 33|@500 R Fjadrande Gef. Scheibensech Spring-loaded Coutre circulaire
skivrist med arm mit Arm kompl. disc coulter with a ressort avec
kompl kompl. arm compl. bras cpl.

41652 55 00 34|2500 L Fjadrande Gef. Scheibensech Spring-loaded Coutre circulaire
skivrist med arm mit Arm kompl. disc coulter with a ressort avec
kompl kompl. arm compl. bras cpl.

41652 55 00 35|2500 R Fjadrande Gef. Scheibensech Spring-loaded Coutre circulaire
skivrist ripplad mit Arm kompl. disc coulter with aressort avec
med arm kompl Gewelltes arm compl. wavy bras cpl. ondule

edge

41652 55 00 36|2500 L Fjadrande Gef. Scheibensech Spring-loaded Coutre circulaire
skivrist ripplad mit Arm kompl. disc coulter with a ressort avec
med arm kompl Gewelltes arm compl. wavy bras cpl. ondule

edge
1 740 48 48 04|0Or 65,09x3,53 |O-ring O-ring O-ring Joint thorique
2 725 25 43 51|M6S 12x55 Skruv Schraube Bolt Vis
3 41658 09 59 00 Tatningsbricka Dishtungsscheibe Sealing washer Rondelle
4 731 23 24 01|M6M 16 Mutter Mutter Nut Ecrou
5 41658 58 84 00 Bricka Scheibe Washer Rondelle
7 41658 09 66 40 Lock Deckel Cover Chapeau de
9 738 88 20 03|AM 8x1,25 Smérjnippel Schmiernippel Grease nipple Graisseur
10 721 43 49 01|FRP 6x50 Rérpinne Hohlstift Tension pin Goupille cannelUe
12 41658 09 67 40 Nav Nabe Hub Moyeu
14 41657 55 45 00|2 Nallager Nadellager Needle bearing Coussinet
15 740 51 77 00|A 35x52x7 Téatningsring Dichtungsring Sealing ring Bague d'usure
16 725 24 93 51|M6S 10x25 Skruv Schraube Bolt Vis
17 41652 77 51 30|R Skaft fijgdrande Schaft Shank Etanpon de rasette
41652 77 52 30|L Skaft fijadrande Schaft Shank Etanpon de rasette
19 41657 25 47 40|2450 Skivristklinga Sechscheibe Coulter disc Disque de coutre
slat flach plain plain

41658 06 62 40|2500 Skivristklinga Sechscheibe Coulter disc Disque de coutre
slat flach plain plain

41658 06 63 40|2500 Skivristklinga Sechscheibe Coulter disc Disque de coutre
ripplad Gewellt disc ondule

22 734 11 78 01|BRB 13x24 Bricka Scheibe Washer Plaquette
23 41658 09 61 00 Bricka Scheibe Washer Rondelle
24 41658 1529 00 Tryckfjader Feder Spring Ressort
25 73143 26 01|M6LM 20 Mutter Mutter Nut Ecrou
27 41658 10 76 00|R Axeltapp Welle Stube axle Axe
41658 56 71 00|L Axeltapp Welle Stube axle Axe
28 41658 54 38 00 Dragstang Zugstange Draw rod Barre d'attelage
29 41658 62 40 09|FRP 20x36 Rérpinne Hohlstift Tension pin Goupille cannelUe
30 725 26 33 81|M6S 16x65 Skruv Schraube Bolt Vis
33 41652 86 71 30|R Fjaderhallare Haltearm Bracket Support fixation
41652 86 68 30|L Fjaderhallare Haltearm Bracket Support fixation
34 41658 66 39 30|R Arm Arm Arm Bras
41658 66 42 30|L Arm Arm Arm Bras
35 721 43 84 01|FRP 8x45 Roérpinne Hohlstift Tension pin Goupille cannelUe
36 41652 52 49 30 Havarm Hebelarm Lever arm Bras de levier
37 41657 59 75 00|R Skivristnav kompl ~ Nabe kompl. Hub compl. Moyeu cpl.
41659 22 37 00|L Skivristnav kompl Nabe kompl. Hub compl. Moyeu cpl.
38 41650 36 02 33|MFBK 16x40  |Skruv Schraube Bolt Vis
43 734 11 86 01 BRB 17x30 Bricka Scheibe Washer Plaquette
45 725 26 24 51 M6S 16x30 Skruv Schraube Bolt Vis
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;g? HL/ Eg:ﬁlj onr/ Bendmning Description
700 SKUMVINGE COVERBOARD
1 4165 96268 40| Skdrvinge héger kompl, AX/FC Coverboard cpl RH, AX/FC
2 4165 96269 40| Skdrvinge vanster kompl, AX/FC Coverboard cpl LH, AX/FC
3 416521337 40| Skdarvinge hdéger kompl, AH/AS Coverboard cpl RH, AH/AS
4 416521338 40| Skdrvinge vanster kompl, AH/AS Coverboard LH cpl, AH/AS
5 416535114 00| XLD Sk&rvinge Kompl. Hoger XLD Coverboard Compl. Right
6 41653511500 | XLD Skarvinge Kompl. Vénster XLD Coverboard Compl. left
7 416596064 09 | Skarvinge hoger, kompl Coverboard right, cpl
8 416596065 09 | Skarvinge vanster, kompl Coverboard left, cpl
9 4165 94624 40| Skarvingefdéste AX/FC, héger Bracket coverboard AX/FC, RH
10 4165 94625 40| Skarvingefdste AX/FC, vanster Bracket coverboard AX/FC, LH
11 416599627 40| Skarvingefaste AH/AS, hdger Coverboard bracket AH/AS, RH
12 416599628 40| Skarvingefaste AH/AS, vanster, Coverboard bracket AH/AS, LH
13 416535116 40| XLD Faste skarvinge, Hoger XLD Bracket Cover board, Right
14 416535117 40| XLD Fd&ste skarvinge, Vanster XLD Bracket Cover board, Left
15 416589489 00| Bricka, @13/25x10 Washer, @13/25x10
16 416503602 22 | Skruv MFBK 12x 35-10.9 MW Nib bolt MFBK 12x 35-10.9 MW
17 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
18 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
20 416503602 24 | Skruv MFBK 12x 45-10.9 MW Nib bolt MFBK 12x 45-10.9 MW
21 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
;g? “:_,/ PDg:fﬂ (;"/ Bendmning Description
701 FARBREDDARE FURROW WIDENING KNIFE
1 416595678 09 | Farbreddare hoger, kompl Furrow knife RH, cpl
2 416595679 09 | Farbreddare vanster, kompl Furrow knife LH, cpl
3 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
4 416503613 03 | Mutter MéM 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
RefNo  |pariNo Bendmning Description
702 FARBREDDARE FURROW WIDENING KNIFE
1 416524789 00| Farbreddare komplett sats, hdger Furrow knife compl, RH
2 416524790 00| Farbreddare komplett sats, vénster Furrow knife compl, LH
3 4165 23868 40| Farbreddare, hbger Furrow knife, RH
4 416523867 40| Férbreddare, vanster Furrow knife, LH
5 416503613 03 | Mutter MéM 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
) 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
7 416594289 09| Slitplatta, lag Wearing plate, low
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1010 SKUMRIST SKIMMER
1 416530316 30| EP-rist F, kompl EP-skimmer F, cpl
2 416530111 30| EG-rist F, kompl EG-skimmer F, cpl
3 4165 32902 30| EP-rist H kort, kompl EP-skimmer H short, cpl
4 4165 32901 30| EG-rist H kort, kompl EG-skimmer H short, cpl
5 4165 32903 30| EM-rist H kort, kompl EM-skimmer H short, cpl
6 4165 32980 30| EP-rist H I&dng, kompl EP-skimmer H long, cpl
7 4165 32977 30| EG-rist H I&ng, kompl EG-skimmer H long, cpl
8 4165 32981 30| EM-rist H I1dng, kompl EM-skimmer H long, cpl
9 416529166 30| Skumristskaft F, rakt Skimmer shaft F, stright
10 4165 32636 30| Skumristskaft H Skimmer shaft H
11 4165 99049 40| Rist EP, hdger Skimmer EP, RH
12 4165 99050 40| Rist EP, vanster Skimmer EP, LH
13 4165 98260 40| Rist EG, hdger Skimmer EG, RH
14 4165 98261 40| Rist EG, vénster Skimmer EG, LH
15 416524423 40| Rist EM, hoger Skimmer EM, RH
16 4165 24424 40| Rist EM, vanster Skimmer EM, LH
17 4165 32571 30| Skumristhdllare, kort Skimmer bracket, short
18 416529174 30| Skumristhdllare, 1dng Skimmer bracket, long
19 416520377 00| Skruv, MéS 16x50-10.9 MW Bolt, MéS 16x50-10.9 MW
20 7341186 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
21 725262481 | Skruv MéS 16x30-MW Bolt ISO 4014 - M16 x 30-10.9 MW
22 416503604 05 | Mutter M6M 16-10 FZB Nut DIN 934 M16-10 FZB
23 725263281 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
24 416520376 00| Brytbult, M12x40-10.9 MW Shear bolf, M12x40-10.9 MW
25 7322124 51 | Mutter MéM 16- 8 NF FZB Nut ISO 7040-M16
26 416591803 09 | Vandskiva EG hoéger, kompl Mouldboard EG RH, cpl
27 416591804 09 | Vandskiva EG vénster, kompl Mouldboard EG LH, cpl
28 4165 92085 09| Vé&ndskiva EP hdger, kompl Mouldboard EP RH, cpl
29 4165 92086 09| Vandskiva EP vanster, kompl Mouldboard EP LH, cpl
30 416524421 09 | Vandskiva EM héger, kompl Mouldboard EM RH, cpl
31 416524422 09 | Vandskiva EM vanster, kompl Mouldboard EM LH, cpl
32 4165 98258 40| Stall EG-EP-EM, hoger Frog EG-EP-EM, RH
33 4165 98259 40| Stall EG-EP-EM, vanster Frog EG-EP-EM, LH
34 416503602 21 | Skruv MFBK 12x 28-10.9 MW Nib bolt MFBK 12x 28-10.9 MW
35 416591801 09 | Skar E héger, kompl Share ERH, cpl
36 416591802 09 | Skdr E vanster, kompl Share E LH, cpl
37 725654001 | Skruv MFéS 12x 40- 8.8 FZB Bolt ISO 10642 - M12 x 40-8.8 FZB
38 731232201 | Mutter Mé6M 12- 8 FZB Nut ISO - 4032 - M12-8 FZB
39 732212251 | Mutter MéM 12- 8 NF FZB Nut ISO 7040-M12
40 416525921 00| Sjalvhaftande packning Rubber washer
41 725549101 | Skruv MCéS 10x 20- 8.8 FZB Bolt ISO 4762- M10x20- 8.8 FZB
42 731232001 | Mutter M6M 10- 8 FZB Nut Hexagon Nut ISO - 4032 - M10
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

13%¢c PLOGKROPP AX, AXP PLOUGH BODY AX, AXP
1 416594616 30| Stall AX, Hoger Frog AX, Right
2 416594617 30| Stall AX, Vanster Frog AX, Left
3 416594610 09 | Billspets AX, AH héger, kompl Point AX, AH right, cpl
4 416594611 09 | Billspets AX, AH vanster, kompl Point AX, AH left, cpl
5 416594607 09 | Landsida AX, AXP, vanster, komp Landside AX, AXP, LH, cpl
6 416594606 09 | Landsida AX, AXP héger, kompl Landside AX, AXP RH, cpl
7 416594598 09 | Skar hoger 350 (14") XL, kompl Share RH 350 (14") XL, cpl
8 416594599 09 | Skar vénster 350 (14") XL, kompl Share LH 350 (14") XL, cpl
9 416594600 09 | Ské&r hdger 400 (16") XL, kompl Share RH 400 (16") XL, cpl
10 416594601 09 | Skar vénster 400 (16") XL, kompl Share LH 400 (16") XL, cpl
11 416594602 09 | Skar hdger 450 (18") XL, kompl Share RH 450 (18") XL, cpl
12 416594603 09 | Skar vaster 450 (18") XL, kompl Share LH 450 (18") XL, cpl
13 416594594 09 | Vandskiva XL/AX kompl, hdger Mouldboard XL/AX cpl, RH
14 4165 9459509 | Vandskiva XL/AX kompl, vénster Mouldboard XL/AX cpl, LH
15 416594596 09 | Vandskivebrost XL hdger, kompl Mouldboard shin XL right, cpl
16 4165 94597 09 | Vandskivebrost XL vénster, kompl Mouldboard shin XL left, kompl
17 416594614 00| Vandskivestotta XL, AX Support Stay XL, AX
18 4165 94615 40| Stagvinkel Bracket
19 416594289 09 | Slitplatta 1&g, kompl Wearing plate low, cpl
20 4165 94622 09 | Knivrist kompl, héger Knife coulter cpl, RH
21 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
22 416529438 09 | Knivrist QR héger, kompl Knife coulter QR RH, cpl
23 416529439 09 | Knivrist QR vanster, kompl Knife coulter QR LH, cpl
24 416523924 09 | Tackplat XL/AX kompl, hoger Covering plate XL/AX cpl, RH
25 41652392509 | Tackpldat XL/AX kompl , vanster Covering plate XL/AX cpl, LH
26 4165 85461 09 | Tiltvinge hdger, kompl Mouldboard extension RH, cpl
27 4165 85462 09 | Tiltvinge vanster, kompl Mouldboard extension LH, cpl
28 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
29 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
30 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
31 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
32 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
33 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
34 416503602 60 | Skruv MFBK 20x 85-10.9 MW Nib bolt MFBK 20x 85-10.9 MW
35 7312326 51 | Mutter Mé6M 20-10 MW Nut ISO - 4032 - M20-10 MW
36 731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
37 416503613 03 | Mutter M6M 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
38 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
39 416589489 00| Bricka, @13/25x10 Washer, @13/25x10
40 4165 24803 09| Vandskiva XLP, Hoger Mouldboard XLP, Right
41 416524804 09 | Vandskiva XLP vanster, kompl Mouldboard XLP LH, cpl
42 4165 24367 40| Vinkelstdtta, hdger Angle support, RH
43 4165 24797 40| Vinkelstétta, vénster Angle support, LH
44 416524802 09 | Vandskivebrdst med fas vénster, kompl Mouldboard shin with chamfer LH, cpl
45 416524801 09 | Vandskivebrdst med fas hdger, kompl Mouldboard shin with chamfer RH, cpl
46 725 65 4201 | Skruv MFéS 12x 50- 8.8 FZB Bolt ISO 10642 - M12 x 50-8.8 FZB
47 725 654001 | Skruv MFéS 12x 40- 8.8 FZB Bolt ISO 10642 - M12 x 40-8.8 FZB
48 416594608 09 | Spets hdger XL, XU, kompl Point right XL, XU, cpl
49 4165 94609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl
50 416594604 09 | Landsida XL hoéger, kompl Landside XL RH, cpl
51 4165 94605 09 | Landsida XL vénster, kompl Landside XL LH, cpl
52 41659461209 | Spetsplatta XL héger, kompl Point plate XL RH, cpl
53 416594613 09 | Spetsplatta XL vanster, kompl 25 Point plate LH, cpl
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1322 Plogkropp XLD Plough body XLD
1 416535010 30| XLD Stall, Hoger XLD Frog, Right
2 416535011 30| XLD Stall, vanster XLD Frog, Left
3 4165 35070 09| XLD Spets, Hoger, kompl. XLD Point, Right, Compl.
4 416535071 09| XLD Spets, Vanster, Kompl. XLD Point, Left, Compl.
5 4165 35074 09| XLD Vandbar Spets, Hoger, Kompl. XLD Reversible Point, Right, Compl.
6 416535075 09| XLD Vandbar Spets, Vénster, Kompl. XLD Reverisble Point, Left, Compl.
7 416535076 09| XLD Spetsplatta, Héger, Kompl. XLD Point Bracket, Right, Compl.
8 4165 35077 09| XLD Spetsplatta, Vanster, Kompl. XLD Point bracket, Left, Compl.
9 416535040 09| XLD Ské&r 16", Hoger, Kompl. XLD Share 16", Right, Compl.
10 416535041 09| XLD Skar 16", Vanster, Kompl. XLD Share 16", Left, Compl.
11 416535042 09| XLD Ské&r 18", Hoger, Kompl. XLD Share 18", Right, Compl.
12 4165 35043 09| XLD Skér 18", Vanster, Kompl. XLD Share 18", Left, Compl.
13 416535044 09| XLD Ské&r 20", Hoger, Kompl. XLD Share 20", Right, Compl.
14 4165 35045 09| XLD Skér 20", Vanster, Kompl. XLD Share 20", Left, Compl.
15 4165 35060 09| XLD Landsida fraémre, Hoger, Kompl. XLD Landside Forward, Right, Compl.
16 416535061 09| XLD Landsida Framre, Vanster, Kompl. XLD Landside Forward, Left, Compl.
17 4165 35062 09| XLD Landsida Bakre, Hoger, Kompl. XLD Landside Rear, Right, Compl.
18 4165 35063 09| XLD Landsida Bakre, Vénster, Kompl. XLD Landside Rear, Leff, Compl.
19 4165 35080 09| XLD Brost, Hoger, Kompl. XLD Chest, Right, Compl.
20 416535081 09| XLD Brost, Vénster, Kompl. XLD Chest, Left, Compl.
21 4165 35020 09| XLD Vandskiva, Hoger, Kompl. XLD Mouldboard, Right, Compl.
22 4165 35021 09| XLD Vandskiva, Vanster, Kompl. XLD Mouldboard, Left, Compl.
23 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
24 416503613 03 | Mutter MéM 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
25 416535094 00| XLD Vandskivestotta XLD Mouldboard Stay
26 416594615 40| Stagvinkel Bracket
27 7312326 51 | Mutter MéM 20-10 MW Nut ISO - 4032 - M20-10 MW
28 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
29 731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
30 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
31 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
32 4165 35096 40| Stagfaste Stay Bracket
33 4165 35098 00| Stagféridngning Stay Extension
34 416594289 09 | Slitplatta I&g, kompl Wearing plate low, cpl
35 416594622 09 | Knivrist kompl, hdger Knife coulter cpl, RH
36 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
37 41653511209 | XLD Tackpldt stall Kompl., Hoger XLD Cover plate Frog Compl., Right
38 41653511309 | XLD Tackplat stall Kompl. Vanster XLD Frog protection plate Compl, Left
39 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
40 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
41 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FIB
42 4165 85461 09| Tiltvinge hoger, kompl Mouldboard extension RH, cpl
43 4165 85462 09| Tiltvinge vanster, kompl Mouldboard extension LH, cpl
44 416535092 00| XLD Dubbel Stétta, kompl. XLD Dubble Stay, Kit
45 416535090 00| XLD Stétta, kompl. XLD Stay, Kit
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Detalj nr/

Ref No Part No Bendmning Description

682 PLOGKROPP AH PLOUGH BODY AH

1 416520539 30| Stall AH Hoger Frog AH Right

2 416520540 30| Stall AH Vanster Frog AH Left

3 41659461009 | Billspets AX, AH héger, kompl Point AX, AH right, cpl

4 416594611 09 | Billspets AX, AH vanster, kompl Point AX, AH left, cpl

5 416596096 09 | Landsida AH, AS, héger, kompl Landside AH, AS, right, cpl

6 416596097 09 | Landsida AH, AS, vénster, kompl Landside AH, AS, left, cpl

7 4165 96090 09 | Skér XU 400 (16") héger, kompl Share XU 400 (16") RH, cpl

8 416596091 09 | Skar XU 400 (16") vanster, kompl Share XU 400 (16") LH, cpl

9 416596092 09 | Skar XU 450 (18") hdger, kompl Share XU 450 (18") RH, cpl

10 416596093 09 | Skar XU 450 (18") vanster, kompl Share XU 450 (18") LH, cpl

11 416596084 09 | Vandskiva XU héger, kompl Mouldboard XU RH, cpl

12 41659608509 | Vandskiva XU vanster, kompl Mouldboard XU LH, cpl

13 416596086 09 | Vandskivebrdst XU/AH hdger, kompl Mouldboard shin XU/AH RH, cpl
14 4165 96087 09 | Vandskivebrost XU/AH vanster, kompl Mouldboard shin XU/AH LH, cpl
15 416596104 00| Vandskivestdtta XU, AH, XS, AS Mouldboard stay XU, AH, XS, AS
16 416594289 09 | Slitplatta I&g, kompl Wearing plate low, cpl

17 4165 94622 09 | Knivrist kompl, hdger Knife coulter cpl, RH

18 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH

19 416585461 09 | Tiltvinge hoéger, kompl Mouldboard extension RH, cpl
20 4165 85462 09 | Tiltvinge vanster, kompl Mouldboard extension LH, cpl
21 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
22 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 40-10.9 MW
23 416503613 03 | Mutter MéM 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
24 7312326 51 | Mutter MéM 20-10 MW Nut ISO - 4032 - M20-10 MW
25 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
26 4165 74922 40| Tiltvinge, hoger Mouldboard extension, RH

27 4165 80559 40 | Tiltvinge, vénster Mouldboard extension, LH

28 734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB

29 416594615 40| Stagvinkel Bracket

30 731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB

31 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
32 731232251 | Mutter MéM 12-10 MW Nut ISO 4032-M12-10 MW

33 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW

34 4165 24260 40| Vinkelstdétta, hdger Angle bracket, RH

35 4165 24262 40| Vinkelstdtta, vanster Angle bracket, LH

36 416529282 09 | Tackpldt XU/AH kompl, hbger Covering plate XU/AH cpl, RH
37 41652928309 | Tackpldt XU/AH kompl, vénster Covering plate XU/AX cpl, LH
38 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
39 416594608 09 | Spets héger XL, XU, kompl Point right XL, XU, cpl

40 416594609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl

41 416594612 09 | Spetsplatta XL héger, kompl Point plate XL RH, cpl

42 416594613 09 | Spetsplatta XL vénster, kompl Point plate LH, cpl

43 416596094 09 | Landsida XU héger, kompl Landside XU RH, cpl

44 4165 96095 09 | Landsida XU vanster, kompl Landside XU LH, cpl
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

703 PLOGKROPP AS PLOUGH BODY AS

1 416521619 30| Plogstall AS, hdger Frog AS, RH

2 416521620 30| Plogstall AS, vanster Frog AS, Left

3 41659461009 | Billspets AX, AH hdger, kompl Point AX, AH right, cpl

4 416594611 09 | Billspets AX, AH vénster, kompl Point AX, AH left, cpl

5 4165 96096 09 | Landsida AH, AS, héger, kompl Landside AH, AS, right, cpl

6 416596097 09 | Landsida AH, AS, vanster, kompl Landside AH, AS, left, cpl

7 416596090 09 | Skar XU 400 (16") héger, kompl Share XU 400 (16") RH, cpl

8 416596091 09 | Skar XU 400 (14") vanster, kompl Share XU 400 (16") LH, cpl

9 416596092 09 | Skar XU 450 (18") hdger, kompl Share XU 450 (18") RH, cpl

10 416596093 09 | Skar XU 450 (18") vanster, kompl Share XU 450 (18") LH, cpl

11 416520249 09 | Strimla nr 1 héger, kompl Stripe no 1 right, cpl

12 416520894 09 | Strimla nr 1 dvre vénster, kompl Stripe no 1 upper left, cpl

13 416520250 09 | Strimla nr 2 héger, kompl Stripe no 2 right, cpl

14 41652089509 | Strimla nr 2 vanster, kompl Stripe no 2 left, cpl

15 416520251 09 | Strimla nr 3 héger, kompl Stripe no 3 right, cpl

16 416520896 09 | Strimla nr 3 vanster, kompl Stripe no 3 left, cpl

17 416520252 09 | Strimla nr 4 héger, kompl Stripe no 4 right, cpl

18 416520897 09 | Strimla nr 4 vanster, kompl Stripe no 4 left, cpl

19 416521470 09 | Vandskivebrdst XS/AS héger, kompl Mouldboard shin XS/AS right, cpl
20 416521599 09 | Vandskivebrdst XS/AS vanster, kompl Mouldboard shin XS/AS left, cpl
21 416596104 00| Vandskivestotta XU, AH, XS, AS Mouldboard stay XU, AH, XS, AS
22 416520268 40| Brygga, hdger Bridge, right

23 416520278 40| Brygga, vanster Bridge, left

24 4165 94622 09 | Knivrist kompl, hdger Knife coulter cpl, RH

25 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH

26 416594289 09 | Slitplatta I&g, kompl Wearing plate low, cpl

27 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
28 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW

29 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
30 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 40-10.9 MW
31 731232401 | Mutter MéM 16- 8 FZB Nut ISO - 4032 - M16-8 FIB

32 7312326 51 | Mutter MéM 20-10 MW Nut ISO - 4032 - M20-10 MW
33 416503613 03 | Mutter MéM 12-12 MW Nut ISO - 8673 - M12 x 1.5-12 MW
34 416596094 09 | Landsida XU héger, kompl Landside XU RH, cpl

35 416596095 09 | Landsida XU vanster, kompl Landside XU LH, cpl

36 416594608 09 | Spets hoger XL, XU, kompl Point right XL, XU, cpl

37 4165 94609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl

38 41659461209 | Spetsplatta XL héger, kompl Point plate XL RH, cpl

39 416594613 09 | Spetsplatta XL vanster, kompl Point plate LH, cpl
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1520 AX PLOGKROPP XSD PLOUGH BODY XSD

1 416535010 30| XLD Stall, Hoger XLD Frog, Right
2 416535011 30| XLD Stall, Vanster XLD Frog, Left
3 4165 35070 09| XLD Spets, Hoger, kompl. XLD Point, Right, Compl.
4 416535071 09| XLD Spets, Vanster, Kompl. XLD Point, Left, Compl.
5 4165 35074 09| XLD Vandbar Spets, Hoger, Kompl. XLD Reversible Point, Right, Compl.
6 4165 35075 09| XLD Vandbar Spets, Véanster, Kompl. XLD Reverisble Point, Left, Compl.
7 416535076 09| XLD Spetsplatta, Hoger, Kompl. XLD Point Bracket, Right, Compl.
8 4165 35077 09| XLD Spetsplatta, Vanster, Kompl. XLD Point bracket, Left, Compl.
9 4165 35040 09| XLD Skér 16", Hoger, Kompl. XLD Share 16", Right, Compl.
10 4165 35041 09| XLD Skér 16", Vanster, Kompl. XLD Share 16", Left, Compl.
11 416535042 09| XLD Ské&r 18", Hoger, Kompl. XLD Share 18", Right, Compl.
12 4165 35043 09| XLD Skar 18", Vanster, Kompl. XLD Share 18", Left, Compl.
13 4165 35044 09| XLD Skar 20", Hbger, Kompl. XLD Share 20", Right, Compl.
14 4165 35045 09| XLD Skar 20", Vanster, Kompl. XLD Share 20", Left, Compl.
15 4165 35060 09| XLD Landsida frémre, Hoger, Kompl. XLD Landside Forward, Right, Compl.
16 4165 35061 09| XLD Landsida Frémre, Vanster, Kompl. XLD Landside Forward, Left, Compl.
17 4165 35062 09| XLD Landsida Bakre, Hoger, Kompl. XLD Landside Rear, Right, Compl.
18 4165 35063 09| XLD Landsida Bakre, Vénster, Kompl. XLD Landside Rear, Left, Compl.
19 416535080 09| XLD Brost, Hoger, Kompl. XLD Chest, Right, Compl.
20 416535081 09| XLD Brost, Vanster, Kompl. XLD Chest, Left, Compl.
21 4165 35024 09| XSD Strimla nr 1, Hoger XSD Stripe no 1, Right
22 4165 35025 09| XSD Strimla nr 1, Vanster XSD Stripe no 1, Left
23 4165 35026 09| XSD Strimla nr 2, Hoger XSD Stripe no 2, Right
24 4165 35027 09| XSD Strimla nr 2, Vanster XSD Stripe no 2, Left
25 4165 35028 09| XSD Strimla nr 3, Hoger XSD Stripe no 3, Right
26 4165 35029 09| XSD Strimla nr 3, Vanster XSD Stripe no 3, Left
27 4165 35030 09| XSD Strimla nr 4, Hoéger XSD Stripe no 4, Right
28 4165 35031 09| XSD Strimla nr 4, Vanster XSD Stripe no 4, Left
29 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
30 416503613 03 | Mutter M6M 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
31 4165 35102 40| XSD Stéd, Hoger XSD Support, Right
32 416535103 40| XSD Stéd, Vanster XSD Support, Left
33 416535093 00| XSD Vandskivestdtta Ovre XSD Mouldboard stay Upper
34 416535091 00| XSD Vandskivestdtta Undre XSD Mouldboard Stay Lower
35 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
36 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
37 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
38 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
39 47312324 01 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
40 416594289 09 | Slitplatta lag, kompl Wearing plate low, cpl
41 416594622 09 | Knivrist kompl, héger Knife coulter cpl, RH
42 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
43 416535112 09 | XLD Tackpldt stall Kompl., Hoger XLD Cover plate Frog Compl., Right
44 416535113 09 | XLD Tackpldt stall Kompl. Vénster XLD Frog protection plate Compl, Left
45 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
46 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
47 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
48 4165 85461 09| Tiltvinge hoger, kompl Mouldboard extension RH, cpl
49 416585462 09| Tiltvinge vanster, kompl Mouldboard extension LH, cpl
50 416535118 01| XSD Stag och faste Kompl. Hoger XSD Stay and Bracket Compl. Right
51 416535119 01| XSD Stag och faste Kompl. Vanster XSD Stay and Bracket Compl. Left
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Pos nr Detalj nr
Pos.Nr Best.Nr
Ref.No Part No
Fig.N°. Code N°. Bendmning Bezeichnung Description Description
527 SPEGEL SPIEGEL MIRROR MIROIR
1 1652 63 32 00 Spegel Spiegel Mirror Miroir
2 1652 63 35 00 Rampféste Befestigung Mounting Attache
3 1652 63 31 00 Stjarnvred Handgriff Knob Bouton
4 1652 63 39 00 Féaste Halter Bracket Support
5 725 24 93 51|M6S 10x25 Skruv Schraube Bolt Vis

35



N
el ({keNG SHINBE — EwiRT

ovang ognouliure ohaod

36

1348

_ L
| (YkeNcskiiDE FMRT

-PliNP

RIEIRIQIR




Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

1348 DEKAL DECAL
1 4165 98300 00| Dekal: Hogt oljetryck Decal: High pressure fluid-injection into body
2 416598301 00| Dekal: Arbetsomréde Decal: Stay a safe distance from the machine
3 416525073 00| Dekal: Varning kl&mrisk Decal: Warning risk of crushing
4 416599101 00| Dekal: L&s instruktionsboken Decal: Read instruction manual
5 416534617 00| Dekal: Fargmarkning, buren plog Decal: Colour marking, mounted plough
6 416597077 00| Reflex Reflex
7 4165 97455 00| Dekal: Ackumulator Agrolux (S,GB) Decal: Accumulator Agrolux (S,GB)
8 4165 34602 00| Dekal: Kongskilde logo, h=45 Decal: Kongskilde logo, h=45
9 4165 34425 00| Dekal: Kongskilde logo, h=78 Decal: Kongskilde logo, h=78
10 4165 35147 00| Dekal: Plogkropp AX Decal: Plough body AX
11 416535148 00| Dekal: Plogkropp AXP Decal: Plough body AXP
12 416535149 00| Dekal: Plogkropp AS Decal: Plough body AS
13 416535150 00| Dekal: Plogkropp AH Decal: Plough body AH
14 416535151 00| Dekal: Plogkropp FC Decal: Plough body FC
15 416535145 00| Dekal: Plogkropp XLD Decal: Plough body XLD
16 4165 34906 00| Dekal: KONGSKILDE FMRT Decal: KONGSKILDE FMRT
17 4165 34835 00| Dekal: KONGSKILDE FMRT Decal: KONGSKILDE FMRT
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